Draing No: 1067957 /C EC206B - Std. Top components engcon’
COVERSHEET

Planned document changes: Document changes: Ry
Breifly: Date: Change: after change:
2026-03-09. P0S.8 will be divided to two parts: 1080802 with 1080803. (Backwards compatible). 2024-03-14  Tilt axle cover updated.

2023-03-30 ss9 and ss0 added.
2022-11-17 New document.
2022-05-1F  Pre-series draft.

I > M

Readers note:
\ Indicates instruction.

&> Represents Hose.

Dashed lines for overview, mounts

on other pages/assemblies.

1/8



®
Drawing Nos 1067957 /C. EC206B - Std. Top components engcon
POS] DESCRIPTION PART [QTY|COMMENTS §
1 |SEAL SKF PAK 90x100x7-L 1063597 | 1 [NB! Face groove toward fop part 5
(Incl. in Top part) 3
2 |Bushing 265/70x25 630322 | 2 |(incl. in Top part) 5
EC206BS: 3 |Shims tilf axle 1016499 | 1 |Use as required %
. 4 |Tilt axial washer 1016461 | 1 o
;Xfé"zdesde;’se;’rs 5 [Washer NL 8mm 611040 | 10 [QTY: 8 part of Tilt cylinder S
6 [Screw MC6S M8x40 12.9 ZFSHL 6000145| 2 =<
# |0-ring 9,92x2,62 110968 | 3
‘”Q 8 |[Tilt axle EC206B 1062499 2
%? 9 |Screw MC6S M16x65 12.9 ZFSHL 6000170 | 8 [Torque: 333Nm
®\\ 10 |Cover Tilt Axle EC206B Cast 1065626 | 1
L/ 11 [Washer NL 6mm 611039 | 6
12 |Screw MC6S M6x16 12.9 ZFSHL 6000017 | 6
10 11 12 13 |Motor & lubrication cover EC206B  [1068400| 1
A 14 [Washer BRB 10,5x22x2 200 HV FZB |611006 | &4
15 [Screw M6S M10x25 8,8 FZB 610142 | &

2/8



®
Drawing Nos 1067957 /C. EC206B - Std. Top components engcon

POS DESCRIPTION PART [QTY|COMMENTS §
7 |0-ring 9,92x2,62 710968 | 3 5
16 |Tilt cylinder EC206B 1066135 | 1 3
17 |Washer GBRO4 1/4 110702 | &4 f
18 |Adapter 138-04-29 (1/4") 710135 | 2 -
19 |Yoke EC206 Front Complete 1023824 | 1 |(P0S.21-22 incl.) a
20 [Yoke EC206 Rear Complete 1023823 | 1 |(P0S.21-22 incl.) 2
21 |Bushing 35/45/55/5x30 631003 | 2 <
22 |Cylindrical pin CPK g16x36 m6 650215 | 2

23 [For UNI See "Top part”

24 [Screw MC6S M12x70 12.9 Geomet 611517 4 |Torque: 136Nm

25 |Cylinder axle 230 1016458 | 1

26 |Slotted pin 5x20 640413 | 1

27 |Clamping half Complete 1022942 | 2 |(P0S.28 incl.)

28 |Rubber spacer clamping half 1016465 | 2

29 |Washer NL 10mm 611041 [

30 |Screw MC6S M10x50 12.9 ZFSHL 611515 L |Torque: 79Nm

11
18

Exploded view
Tilt cylinder

Std fasteners

3/8



Drawing No: 1067957 /C

EC206B - Std. Top components

TILT

engcon’
POS] DESCRIPTION PART [QTY|COMMENTS
5 |[Washer NL 8mm 611040 |10 [QTY: 8 part of Tilt cylinder
31 |Hose Tilt 7001694 | 2
32 |Overcentre valve 10:1 730269 | 2 |Torque: 45Nm
33 [Hose protection Tiltcylinder 1003774 | 1
34 |Screw M6S M8x16 8,8 FZB 610122 | &

Alquasse jo Japdo ur SOd

Photos on page 6.

L /8



Drawing Nos 1067957 /C. EC206B - Std. Top components engcon’
39 FEED POS DESCRIPTION PART [QTY[COMMENTS 3
35 |[For EC-0il See "Top part” QS 5
| IN\ A 36 |For Feed Hoses See "Control system” =
37 [Terminal plate 3x1/2", 1x1/4" 1070853 | 2 B
L3-46 38 [Terminal plate 1/2", 3/8", 3x1/4"  |1070854 | 2 =
48-50 39 |DC2: Use POS.40-42 i
- ss9: Use P0OS.43-46 2
40 AZ L0 [Washer NL 20mm 611098 2 <
L 8-50 L1 [Adapter 1260-08-45 (1/2") 710263 | 2
42 |Counternut 1270-08 (1/2") 710254 | 2
LL-L} 43 |Washer NL16sp 17,0x30,7x3,k 6000395 2
L0-42 L4 |0-ring 2
45 [Adapter 1260-06-43 (3/8") 710262 | 2
46 |Counternut 1270-06 (3/8") 710252 | 2
bC2 DCZ Feed Left 47 [Washer NL Témn 611044 | 2
\ 0 48 |Washer NL 1/2" 611096 2 |QTY: 6 for ss0
49 |Adapter 1260-04-04 (1/4") 710240 | 2 [QTY: 6 for ss0
e ég//c\\c\\ P) é/@\//C\\é\ 50 tojr?r:rrnm 1270-04 (1/4") 710250 | 2 [QTY: 6 for ss0
~ — T | 77 — S @ |
(Lo~ A (e ,
(=il LD 7 Waz | LD S
e =0 YR TR
\\ Y - K W= —
il / &S VY
v ¥M*Q)r/"*’ ° 2 Y/ \R*s;\%\ o )/
© ©
Pt >
ss9lQ ss9SQ ss0
b
®h a ®a 5¢ @b
Q 4:&?\\// \\6'\\ \ O@ );/}%\;Rﬂ \ g \é’a@//\ /Rﬂ \\
=" =70 //Ca\\i/ =70 //Ca\\i/ @ = |
\ — 7’/&//,? a ~ rn} J\ ~— 7’/ a ,,/Q b ~ .—nll ,“ ~ 7/’)@&(? C @ ~ r",l
I\ e @ r\)// gj\f/b I\ T~ @ I®® << \7/& |\ e @ f Q(( b gj\y
e T g WSS e T Lo Rl R L AN
WSy == // SNTESES T e // N R e | //
T3 — ) T3 —~ \ ) T3 —~ \ )
it ) L \ )
Kol )/ Kol )/ A\ )/
\q *\@Wy \q w\@%n, \a w\&)}y
7 7 7
R S A\ )/ 37 \\\\vf 38
Photos on page 7. 5 /8



Drawing No: 1067957 /C

EC206B - Std. Top components

®

engcon

TILT

POS

DESCRIPTION

PART

QTY|

COMMENTS

31

Hose Tilt

7001694

Alquasse jo JapJo Ul SOd

6 /8



®

Drawing Nos 1067957 /C. EC206B - Std. Top components engcon
FEED POS DESCRIPTION PART |QTY|COMMENTS
35 |[For EC-0il See "Top part” QS
DC2: 36 |For Feed Hoses See "Control system”

Photo needed: P & T Right+Leff

o

L

1quasse jo JapJo ul SOd

BENE



Drawing No: 1067957 /C EC206B - Std Top Components engcon®
FEED POS] DESCRIPTION PART [QTY|COMMENTS §

36 |For Feed Hoses See "Control system” 5

ss0: %

ss9SQ: ;

5

Photo needed: Seen from Left (P, Rb, La)

Photo needed: Seen from Right (T, Ra, Lb)

8 /8



